

CONFIDENT OAKWOOD, CALICUT**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH(N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm ²)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	21/03/23	11TH FLOOR COLUMN CONCRETE	M35	23.33	35	25.85	35.85
2	22/03/23	11TH FLOOR COLUMN CONCRETE	M35	23.33	35	25.92	35.40
3	10/04/23	11TH FLOOR COLUMN CONCRETE	M35	23.33	35	25.81	35.40